
1 1

2 2

3 3

4 4

5 5

6 6

A
A

B
B

C
C

D
D

2
1

6
ST

D
 S

LA
V

E 
C

Y
LI

N
D

ER

1

2

3

4

5

6

7

8

9

7

9

10

7

9

10

11

12

13

14

15

16

17 15

20

18

19

NUMBER QTY
1 210 CYLINDER 1
2 END CAP FREE END 1
3 END CAP MOUNTING END 1
4 PISTON ROD 1
5 PISTON 1
6 DOWEL PIN 3/16"x1 1/4" 1
7 O-RING CYLINDER 5
8 BACK UP WASHER 2
9 O-RING PISTON ROD 1
10 ROD WIPER SEAL 2
11 CLEVIS 1
12 CLEVIS PIN 1
13 SPLIT PIN 2
14 LOCK NUT 5/8"UNF 1
15 MOUNTING BRACKET BASE 1
16 MOUNTING BRACKET CAP 1
17 M6x60 BOLT S STEEL 4
18 M6 WASHER S/STEEL 8
19 M6 NUT NYLOCK S/STEEL 4
20 GREASE NIPPLE 1
21 O-RING END CAP/ROD 2

RP-10008

WA-10113

PR-6266

DO-10166
PI-6258

NU-6108

CL-6025
CL-6034

BW-10100

WS-00750
RVO-116

GN-10128
RVO-210

NU-10114

RVO-216

CY-6343
EC-6257

216 SLAVE CYLINDER

PART NUMBER

SC-10112

DESCRIPTION

EC-6256

MO-6689
MO-6690


